REPUBLIC OF INDIA
BANGALORE WATER SUPPLY AND SEWERAGE BOARD

BENGALURU WATER SUPPLY AND
SEWERAGE PROJECT (PHASE 3)

IN
THE STATE OF KARNATAKA, INDIA

FINAL REPORT
(Main Report)

NOVEMBER 2017

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

NJS CONSULTANTS CO., LTD. (NJS)

4R

JR(4E)

17-063




1USD =112 Yen
1INR =1.74 Yen
(As of June 2017)




Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report

Table of Contents

ABBREVIATIONS

LOCATION MAP

EXECUTIVE SUMMARY
CHAPTER 1 BACKGROUND AND OUTLINE OF THE PROJECT ......ccooiiiiieieenee s 1-1
1.1 INTRODUCTION .. .tuteuteutestaseateesestesseseeseeseeseeseaseasessessessessessessaseaseasessessessessessessessassasensessessessensessensasens 1-1
[...]
Flow (MLD) Treatment Method
Zone Name Sludge Disposal
Sewage Sludge
Jakkur* 7.0 EA + CHL (TH) + DW Fertilizer for farmland
Yelahankakere 6.0 ditto ditto ditto
Bytrayanapura - - - -
Doddabettahalli 7.0 ditto ditto ditto
Bilishivalli 17.0 ditto TH + DW ditto
Mahadevpura Varthur 15.0 ditto TH + DW ditto
. Pillaganahalli 4.0 ditto (TH) + DW ditto
Bommanahalli - - -
Talaghattapura 5.0 ditto ditto ditto
Somapura 8.0 ditto ditto ditto
R.R. Nagar - - -
Hemigepura 13.0 ditto TH + DW ditto
Kariobavanahalli 10.0 ditto ditto ditto
Herohalli 3.0 ditto (TH) + DW ditto
Dasarahalli Hosahalli 6.0 ditto ditto ditto
Chikkabanavara-2 4.0 ditto ditto ditto
Nagasandra* 9.0 ditto ditto ditto
Note: EA: Extended Aeration Process, CHL: Chlorination, TH: Thickener, ( ): Possibility of Cancel, DW: Mechanical De-
watering

Jakkur* STP is an existing STP. The sewage flow shown in the table is only for diversion flow from Kattigenahalli area.
Nagasandra* STP is an existing STP which will be diverted the sewage flow from Daddabidarakallu area.
Source: JICA Survey Team

6) Plan of Main Sewers and ISPSs

The locations of main sewers and ISPSs are shown in Figure 10.2, Establishment of Sewerage Systems. A
total of seven (7) ISPSs are planned including three (3) ISPSs in the DPR and four (4) ISPSs planned
instead of STPs which are included in the DPR, through above mentioned study on sewerage systems.
And the total length of about 202 km of Main Sewers are planned, which are slightly increased from
DPR due to the change of the site for STPs etc.

11 The Project to be Implemented by Indian Side

(1) General

Three major projects are proposed to improve/expand water supply and sewerage services in the BBMP
area. These projects are categorized into two groups from realistic view point considering current de-
velopment for the realization of the planned projects including the availability of local funds. Additional
two component works to the proposed works were identified and studied to cover overall requirements
for the achievement of project purposes. The following projects are proposed to be undertaken by Indian

S-18



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

side to complete overall needs.

1) 110 Villages Water Supply Project including feeder pipes between planned GLRs and OHTs, OHTs
and pumping facilities to establish permanent distribution systems, distribution pipe networks and
monitoring equipment for SCADA system

2) Stage V related Project including conveyance pipeline and branch feeding pipes to share water from
Stage V Project to Core/ULB area

3) 110 Villages Sewerage Project (lateral sewers)

4) UFW Reduction Project (This project will be implemented by BWSSB, aside from the JICA assisted
Project)

(2) 110 Villages Water Supply Project and UFW Reduction Project

1) Review Results on Original DPR and On-going Project for 110 Villages Water Supply Project
BWSSB will implement the water supply project for 110 villages and UFW Reduction Project for Core
areas with financial assistance from GoK and remaining from its own funds. In September 2016, origi-
nal DPRs for the both projects were revised. Then, a combined report for the two projects was approved
by GoK in September 2016.

The standard distribution networks for the villages from GLRs located in the Bengaluru city are planned
in the DPR. However, OHTSs planned in the DPR were omitted, instead a pumping method has been ap-
plied for the bidding commenced in November 25, 2016. It is recommended that the following shall be
further studied during the detailed design stage.

e Review on the route and capacity of pipelines from GLRs to OHTSs, as the locations of GLR were
changed in the DPR for Stage V project from the DPR for 110 villages’ water supply and sewerage
project.

e To construct 135 OHTSs and supply water to each independent service area to achieve normal water
supply, controlling water pressure, as proposed in the original DPR.

e Stage V Project will allow for the distribution of surplus water to Core and ULB areas. For the
purpose, detailed plan shall be prepared from 2024 to 2034 for effective sharing of available water.

e The current water service in Bengaluru city is intermittent, 6 to 8 hours by alternate day, however,
the distribution capacity will fully meet the demand of 110 villages after completing Stage V Pro-
ject. In addition, the project for the reduction of UFW is on-going/planned in the Core area and the
UFW for the new distribution systems in the 110 villages is planned to achieve 16 %. Thus, it is
recommended to supply water on 24/7 base.

e In order to control water quantity, pressure and pipe condition, it is recommended to introduce
blocked distribution system in provision of bulk flow meter and valves. SCADA system is also
recommended to monitor each condition to detect water leakage and to increase tariff collection.

2) Distribution Facilities for 110 Villages Water Supply
For the establishment of permanent distribution systems, there are three major component facilities to be

S-19



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

constructed: (1) feeder pipes between GLRs (planned as the part of Stage V Project) and OHTs, (2)
pumping facilities and OHTs and (3) distribution pipe networks after OHTs. Among the requirements,
(3) distribution pipe networks will be completed in earlier stage as a major part of on-going project.
Thus, the works for item (1) and (2) shall be integrated to form permanent water supply systems for 110
villages. In this connection plan and design of required facilities were studied on a preliminary basis.

The scope of work is shown in Table 11.1. Distribution networks after OHTSs are not included as these
works are to be undertaken by BWSSB through on-going water supply project for five administrative
zones. In addition, feeder pipeline works for planned seven (7) GLRs for permanent distribution systems
are also excluded (newly construction of 3 GLRs), because these are included in the on-going urgent
project. Concretely for feeder pipes, those from three (3) exiting GLRs are same and remaining four
feeder pipelines are to be connected to existing pipelines at the points near planned GLRs.

Table 11.1 Scope of Work for Distribution Facilities in 110 Villages

Component Work; Required Facilities/Equipment Quantities

Diameter: 150 mm - 1,750 mm

Feeder pipes between GLRs and OHTs
Length: Approx. 200 km

OHTs 135 Units
Pumps 61 Units
Monitoring equipment for SCADA system To be included in Stage V Project

Source: JICA Survey Team

3) UFW Reduction Project

BWSSB decided to implement second stage UFW reduction project in the East, North, and South East
areas in Core area of Bengaluru. The original DPR, for the UFW reduction, prepared in 2007 was up-
dated with the new schedule in 2016. It is recommended that details on DMAs shall be further studied to
consider the contract packages for distribution improvement, procurement and installation cost shall in-
clude that for replacement of pipes, consumer connections and meters etc.

(3) 110 Villages Sewerage Project (Upstream Facilities Including Lateral Sewers and House
Connections)

BWSSB has been implementing construction of laterals/house connections in ULB areas using

GBWASP/ beneficiary contribution funds. A similar concept will be used by BWSSB for the implemen-

tation of 110 villages sewerage project. The revised DPR does not include items of lateral sewers and

house connections. Detailed design of lateral sewer shall be prepared referring to the study results in the

original DPR.

S-20



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

(4) Conveyance and Expansion of City Trunk Mains (Branch Feeding Pipes) related to Stage V
Project

1) Conveyance Pipeline from Valve Chamber to TK Halli WTP

The work for the section from the valve chamber to TK Halli was commenced by BWSSB using local

fund at the beginning of the year 2017. While, the existing pipeline from pipe intake near SBR to the valve

chamber near NBR is utilized. Figure 12.1 shows schematic diagram on the planned conveyance pipeline

for Stage V related project from the valve chamber to TK Halli WTP compound.

2) Branch Feeding Pipes to Share Water from Stage V to Core and ULB areas in the Medium Term
Figure 11.1 presents Branch Feeder Pipes expanding from Stage V City Trunk Mains. There are two (2)
major expansion pipelines to reach selected GLRs. One is planned to expand from Hegganahalli-2 GLR
to HGR GLR. Another is expanded from Vajarahalli junction to CLR GLR.

Source: JICA Survey Team
Figure 11.1 Branch Feeding Pipes from Stage V City Trunk Main

12 Preliminary Design of Water Supply and Sewerage Facilities for JICA Survey
Project

(1) Water Supply

The proposed WTP with the planned capacity of 775 MLD is designed considering two (2) parallel se-
ries of the treatment system from cascade aerator to rapid sand filter for the conwvenience of operation
and maintenance. Wastewater generated as the by-product from sludge treatment is planned to be re-
turned to raw water inflow channel to use inflow water effectively. The sludge treatment units are
planned to accept raw water with turbidity 33 NTU.

S-21



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

The proposed land is inclined from north to south, thus facilities are set from north to south and sludge
treatment facilities are shifted to southern side. The power receiving facility is decided considering the
location of power supply cable. The layout of WTP is shown in Figure 12.2.

TK Halli WTP
Stage IV (Phase 2)

1000MLD, 3000mm Proposed Plant

Stage V: 775 MLD
--------@ ¢ e—mmm ¢ o e . ¢ e
Stage V
775 MLD, 2750 mm

Valve Chamber

Approx. 16.3 km

Utilize Existing Pipe Under Construction (BWSSB Fund)
= 10 km

Source: JICA Survey Team

Figure 12.1 Schematic Diagram of Conveyance Pipeline for CWSS Stage V

The pump house shall be made of RC (reinforced concrete). 12 pumps (8 Working + 4 Stand-by) are
planned in the DPR for each transmission pump station. However, in view of economical and convenient
O&M of the facilities, the number of pumps is recommended to be nine (9) units in a total (6 W + 3 S).
In the preliminary design, air vessels are chosen as the countermeasure against water hammer.

The transmission pipeline starts from TK Halli WTP and ends at Vajarahalli junction in Bengaluru city.
The detail specifications on transmission pipeline are summarized in Table 12.1.

Table 12.1 Details of Water Transmission Pipelines

. Diameter Thickness
Section
(mm) (mm)
TK Halli to Harohalli 3,000 18
Harohalli to Tataguni 3,000 20/18

Source: JICA Survey Team

All proposed GLRs are planned to be RCC structure. For the proper O&M of facilities, proposed GLRs
shall have two (2) series of tanks, except for Lingaderanahalli GLR as its available land is limited. The
detention time of proposed GLRs is shown in Table 12.2 and Figure 12.3 presents the alignment of city
trunk main and location of GLRs.

S-22



€¢-S

P11 “09 Sjueynsuod SCN

d1/M Jo InoAeT z'zT a4nbi4

wea| AsAINS \yOI[ :92IN0S

3684301

d

(diM) INVId INIMLVINL H3LVM
1NOAYT INVId

R R R |

EEESETaE |

~a—aE  BHIMA RIVER

Cascade Aerator

1-2  |Parshall Flume
1-3  |Raw Water Channel 1
1-4 |Raw Water Channel 2

2 Flash Mixer

3 Flocculator

4 Sedimentation with Tube Settler
5 Rapid Sand Filters

6 Clear Water Reservoir{cwr)
7-1 Backwash Water Recovery Tank
7-2 Sludge Balancing Tank
7-3 |Primary Sludge Thickener
7-4  |Secondary Sludge Thickener
7-5 |Supernatant Tank

8 Centrifuge Building

9 Chemical Building

10 Chlorine Building

1 Filter Annex Building

12 |Electrical Switch Yard

13 Electrical Sub Station

Arewwng aAnndax3 uoday [euld

(g aseyd) 108loid abesamas pue Ajddns Jsrepy nunjebuag



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

Table 12.2 Summary of GLR Structure and Detention Time

NErE G Demand | Proposed Dimension (M) | ng of E?ppaﬁig De_lt_?rr:]t(ieon
Proposed GLR (MLD) | Length Width Height | 2% | (m?) (Hour)

1  Gottigere 198 | 48 x 48 x 70 6 112,896 13.7
2 Doddakanahalli 110 | 80 x 50 x 6.0 2 48,000 10.5
3  Kadugodi 86 | 80 x 50 x 6.0 2 48,000 13.4
4 Chokkanahalli 130 9 x 60 x 6.0 2 64,800 12.0
5 Vasudevapura 17| 30 x 30 x 6.0 2 10,800 15.2
6 Singapura 41 50 x 40 x 6.0 2 24,000 14.0
7  Lingaderanahalli 47 52 x 38 x 90 1 17,784 9.1
Total 629 326,280 | Ave.14.3

Note: Gottigere GLR is in trapezoidal shape
Source: JICA Survey Team

Source: JICA Survey Team
Figure 12.3 Alignment of City Trunk Main and Location of GLRs

(2) 110 Villages Sewerage Project

1) Main Sewers and ISPSs

Planned main sewers by zone are shown in Figure 10.2. Table 12.3 shows daily average and hourly
maximum flow for the ISPSs for target years 2034 and 2049.

S-24



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

Table 12.3 Design Flow for ISPSs

ISPS Design Flow (MLD)
Zone
No Name 2034 2049
Daily Average | Hourly Max. Daily Average | Hourly Max.
Bytrayanapura A-1 Bellahalli 0.9 2.7 15 45
Mahadevpura B-1 Hagadur 15.0 33.8 24.0 54.0
Bommanahalli C-1 Naganathapura 9.0 20.3 13.0 29.3
D-1 Arehalli 1 1.1 3.3 1.7 51
R.R. Nagar -
D-2 Hemigepura 1.6 4.8 24 7.2
. E-1 Herohalli 0.5 15 0.7 2.1
Dasarahalli -
E-2 | Doddabidarakallu 8.1 18.2 12.8 28.8
Source: JICA Survey Team
Table 12.4 shows the diameter and velocity of proposed pressure main.
Table 12.4 Diameter and Velocity of Proposed Pressure Main
. Total
ISPS Diameter Length *V 034 *V 049
Zone Head
No Name mm m m m/s m/s
Bytrayanapura A-1 Bellahalli 250 1,380 37 0.71 1.06
Mahadevpura B-1 Hagadur 800 5,300 29 0.78 1.25
Bommanahalli C-1 Naganathapura 600 3,000 36 0.83 1.20
D-1 Arehalli 1 250 730 24 0.78 1.13
R.R. Nagar -
D-2 Hemigepura 400 1,500 25 0.61 0.90
. 1100
E-1 Herohalli 200 15 0.56 0.89
Dasarahalli (60m: Trenchless)
E-2 Doddabidarakallu 600 2,300 33 0.75 1.20

Note: *Vyg34 is Velocity at the year 2034. *V o is velocity at the year in 2049.

Source: JICA Survey Team

2) STP

Process flow of sewage treatment plant is shown in Figure 12.4. For small size STPs with less than 10

MLD, sludge thickener which is circled by red break line in the flow is omitted, because direct sludge

dewatering method is applied to reduce the number of mechanical equipment.

S-25




Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

Receiving
Chamber
Inlet  m—)

Corse Screen
Raw
Channel
Sewage
Bypass Screen Sump
Channel

,,,,,,,,,,,,,, Pre-treatment

Chamb Fine Screen
am b Channel Grit
Bypass Screen | Chamber
Channel

fffff f—t—f— Biological Treatment s---=s-=s------------- r---—--—-- Chlorination R EERE T
Anaerpbic |  Anoxic Aerobic Final Clarifier Chlorine Dechlorination
Tank Tank Tank Contact Tank [Contact Tank |
1 R ﬂ Outlet
= =======x- Sludge Treatment  ------
[ e 3
H 1
Sewage Treatment process =) : H Centrifu
| I : Outlet
Sludge Treatment Process = === : i : 5 ‘
\Sludge Thickener) - ®

Source: JICA Survey Team
Figure 12.4 Process Flow for STP with a Capacity of More than 10 MLD

13 Operation and Maintenance of Water Supply and Sewerage Facilities

(1) Water Supply

1) O&M Works for CWSS Stage V

Operation and maintenance of water supply facilities include various facilities (e.g. intake, water treat-
ment, distribution, chemical injection, wastewater treatment, other treatment, etc.). It is important to op-
erate all these facilities satisfactorily to achieve the purpose of water supply services.

2) Total Water Supply O&M Cost

O&M cost for Stage V and 110 Villages water supply including revenue collection are summarized as
shown in Table 13.1.

Table 13.1 Total O&M Cost for Water Supply (Stage V and 110 Villages Water Supply):
Unit: Thousand INR

_ Future Price .
Price year Calculation Base
2034
Water Supply

Overhead Technical 118,818 | 110 Village DPR

Personnel
Revenue 67,798 | 110 Village DPR

Sub-total 186,616

Stage V Personnel 83,292 | WTP, PS Capacity
Power 4,473,906 | Water Production 775 MLD
Chemicals 117,993 | Water Production 775 MLD
Repairs & maintenance 377,312 | 0.5 % of Capital Cost
Sub-total 5,052,503

S-26



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

Price year Future Price Calculation Base
2034
110 Network 215,633 | 110 Village DPR
Villages Personnel Pump 63,370 | 110 Village DPR
Subtotal 279,003
Power 164,759 | 110 Village DPR
Chemicals 0 | 110 Village DPR
Repairs & maintenance 181,608 | 110 Village DPR
Sub-total 625,370
Total 5,864,489

Source: JICA Survey Team

(2) Sewerage Facilities

1) General

Sewerage facilities to be operated and maintained include sewers, ISPSs, and STPs. Presently, O&M of
existing ISPSs and STPs are undertaken by contractors with minimal involvement of the BWSSB. There
is a team for O&M of sewers in BWSSB, then the cleaning, investigations, attends to consumer com-
plaints, replacement and/or repair works are done by BWSSB. However, some of cleaning, investiga-
tions, replacement and/or repair works are contracted out to the local contractors.

2) Sewers
Sewers are maintained by two (2) separate divisions based on the size of the sewers.

3) STPs and ISPSs

Currently O&M work for the majority of existing STPs and ISPSs has been undertaken by the Contrac-
tors who were awarded the Construction Contract (DBO: Design Built Operation). The contractor usu-
ally operates and maintains the STPs and ISPSs for the period of 7 to 10 years.

4) Monitoring by SCADA System

Operators can monitor the ISPSs and STPs at SCADA HMI (Human-Machine Interface) provided in
Operator Station to operate and maintain the plant load/equipment properly. The SCADA HMI may give
the operators any plant information in a user-friendly manner using graphical diagram and table format.

5) Additional Facilities for Effluent Reuse in STPs

It is recommended to add some effluent supply facility for all STPs to sell the effluent for recovering
O&M cost, especially at No.2 Yelahankakere STP which is located next to the power plant and nearby a
textile industry.

BWSSB commissioned a study in 2015 for demand assessment and willingness to use tertiary treated
sewage from Tavarakere / Nagasandra to Peenya Industrial Area for non-potable purposes. The demand
has been assessed at around three (3) MLD with about 38% of the respondents’ willingness to consider

S-27



Bengaluru Water Supply and Sewerage Project (Phase 3)

Final Report Executive Summary

using tertiary treated sewage.

6) Water Quality Examination on Inflow and Effluent at STP

During the first two (2) years in the O&M Contract (1 year of Defect Liability Period + 1 year of O&M),
the raw sewage pumped to the STP, treated sewage, and disinfected effluent shall be sampled and ana-
lyzed at the laboratory (in-house) of the STPs.

7) O&M Cost
Table 13.2 shows O&M cost for the sewage facilities in the year 2034. Annual O&M cost is estimated at
about 1,081 Million INR.

Table 13.2 Total O&M Cost of Sewage Facilities at 2034

JICA Survey
Item
Annual O&M Cost (Million INR/year)
General Staff 63.1
Main Sewers 24.0
Laterals & Others 159.4
ISPSs 40.5
STPs 793.9
Repairs & . .
. Included in each items above
Miscellaneous
Total 1,080.9

Source: DPR and JICA Survey Team

14 Environmental and Social Consideration

The project sites of the Stage V water supply facilities; WTP and transmission facilities are planned to
be constructed at existing BWSSB’s land. The city trunk mains and GLRs are planned to be constructed
in the existing built-up areas. Most of the facility sites for the 110 Villages Sewerage Project are planned
at vacant public lands in the existing built-up areas or along public roads.

The proposed projects do not require EIA in the EC (Environmental Clearance). However, the projects
require relevant permissions/clearances with due process from competent authorities, because of its in-
terference with water areas of rivers and nallahs or pubic infrastructures such as roads, railways, power